
PARTS DIAGRAM

24

Walk-Behind Lawn Mower   »   Operator’s Manual      

Parts Diagram    |



YG1550 PARTS LIST

No. Description Qty

1 Engine 1

2 Engine Bolt Gasket 3

3 Spring Washer 8 3

4 Bolt M8x25 3

5 Height Adjustment Handlebar Knob-
Left 1

6 Height Adjustment Handlebar Knob-
Right 1

7 Height Adjustment Handlebar 1

8 Rivet 4 x10 2

9 Bolt M5x16 4

10 Nut M10 4

11 Washer 14 6

12 Front Wheel 2

13 Front Wheel Axle 1

14 Rear Wheel Axle 1

15 Rear Wheel 2

16 Arm Pivot 1

17 Screw ST3.5*13  2

18 Nut M5 6

19 Side Discharge Chute 1

20 Blade Bolt 3/8-24UNF*35 1

21 Discontinued N/A

22 Discontinued N/A

23 Lock Nut M8 2

24 Spring Washer for Blade 1

25 Blade 1

26 Blade Support 1

27 Bolt M8x16 2

28 Intermediate Connnecting Handlebar 2

29 Flat Washer 8 4

30 Thick Lock Nut M8 4

No. Description Qty

31 Engine Start/Stop Control 1

32 Upper Handle 1

33 Rope Guide 1

34 Engine Start/Stop Control Cable 1

35 Curved Washer M8 1

36 Bolt M6x40 1

37 Bolt M8x40 4

38 Lower Handle 1

39 Guide Knob M6 1

40 Mulching Cover 1

41 Curved Half-round Head Bolt 4

42 Wing Knob 4

43 Cutting Deck 1

44 Mulching Cover Mounting Plate 1

45 Return Torsional Spring 1

46 Mulching Cover Rotating Shaft 1

47 Hexagon Head Self-tapping Locking 
Screw M6x12 8

48 Rear Baffle 1

49 Groove Bolt 2

50 Height Adjustment Positioning 
Plate 1

51 Bolt M5x12 2

52 Shield-Trailing 1

53 Trailing Shield Holder 2

54 Front Baffle 1

55 Height Adjustment Connecting Rod 1

56 Positioning Bolt 2

57 Nut M6 3

25 |   Parts List


	33210US25M101_加浓泵版 25
	33210US25M101_加浓泵版 26

